
 

Brine Zero Liquid 
Discharge (ZLD) 
Fundamentals and 
Design  

H2O H2O H2O SALT 

H2O H2O SALT SALT H2O 

H2O H2O SALT SALT H2O 

SALT SALT SALT 

SALT SALT SALT 

H2O H2O H2O 

H2O H2O H2O 

1
0

0
%

 S
e

p
ar

at
io

n
 

A guide to the basic conceptualization 
of the ZLD/MLD process design and the 

relative technologies involved 

P
h

o
n

e:
 +

3
1

 1
5

2 
6

1
0

 9
0

0
   

   
   

   
   

 

Em
ai

l:
 in

fo
@

le
n

n
te

ch
.c

o
m

 

SALT 



 

 

 

 

 

 

When I first started researching into Zero Liquid Discharge (ZLD), I found out that there no 

compact guides for this process online. This is how the idea for a ZLD booklet was born. This 

rough guide is meant to help you understand the basics and to decide what’s best for your 

Brine Treatment case. Our Team in Lenntech B.V. will be happy to help you out with the details 

and to find the best available options that will decrease the cost and increase the efficiency of 

your project.  

         Christos Charisiadis 

         R&D engineer 

         christos@lenntech.com 

         September 2018 

 

‘Zuinigheid met vlijt’ (Thrift and diligence). Be frugal, work hard! The Dutch uphold these two 

virtues above everything. 

 

 

 

 

 



 

 

INDEX 

 

CHAPTER 1: Brine Fundamentals        1 

1. What is Brine?           1 

2. Desalination Brine          1 

 2.1 Quantity          3 

 2.2 Quality          3 

 2.3 Physical and chemical properties of brine     4 

  2.3.1 Antiscalants        5 

CHAPTER 2: Conventional Brine Treatment Methods     8 

1. Conventional Brine Disposal        8 

2. Comparison           9 

 2.1 Cost Comparison          10 

3. Regulatory legislations         11 

4. Implementation          11 

5. Footprint           11 

6. Reliability and Operational Limitations       11 

7. Surface Water Brine Discharge        13 

 7.1 Potential Environmental Impacts      15 

 7.2 Potential SWRO Brine Treatment Requirements    15 

 7.3 Surface Water Discharge Costs       16 

8. Brine Co-Disposal with Wastewater Effluent      18 

 8.1 Potential Environmental Impacts      18 

 8.2 Impact on Wastewater Treatment Plant Operations    18 



 

 

 8.3 Effect on Water Reuse        19 

 8.4 Costs for Brine Sewer Discharge       19 

9. Brine Deep Well Injection         20 

 9.1 Potential Environmental Impacts      21 

 9.2 Criteria and Methods for Feasibility Assessment    21 

 9.3 Injection Well Costs        22 

10. Brine Evaporation Ponds         23 

 10.1 Potential Environmental Impacts      23 

 10.2 Criteria and Methods for Feasibility Assessment    24 

 10.3 Evaporation Pond Costs        24 

11. Brine Land Application         26 

 11.1 Potential Environmental Impacts      26 

  11.1.1 Irrigation        26 

  11.1.2 Rapid Infiltration       27 

 11.2 Criteria and Methods for Feasibility Assessment    27 

CHAPTER 3: ZLD Fundamental Design       28 

1. What is ZLD?           28 

2. Drivers            29 

3. Applications           30 

4. Determining Factors         31 

5. Operation costs          31 

6. Basic Design - ZLD Blocks         32 

 6.1. Pre-concentration         33 

  6.1.1. Electrodialysis/ Electrodialysis Reversal    33 



 

 

  6.1.2. Forward Osmosis       34 

  6.1.3. Membrane Distillation       34 

  6.1.4 The importance of Pre-Concentration in a ZLD Process  34 

 6.2 Evaporation and Crystallization       36 

7. Electrodialysis/ED Reversal        38 

 7.1 EDR Process Function        39 

 7.2 Advantages and Disadvantages       40 

 7.3 Process Industry Applications       41 

8. Forward Osmosis          42 

 8.1 Process Function         43 

 8.2 Advantages and Disadvantages       45 

 8.3 Process Industry Applications       46 

9. Direct Contact Membrane Distillation       47 

 9.1 Process Function         47 

 9.2 Advantages and Disadvantages       49 

 9.3 Process Industry Applications       50 

10. Evaporators          51 

 10.1 Selection of suitable evaporator      51 

 10.2 Single-Effect vs. Multiple-Effect      52 

 10.3 Evaporator Types        54 

 10.4 Process explanation        55 

 10.5 Energy saving         56 

  10.5.1 Mechanical Vapor Compression     57 

11. Crystallizers          59 



 

 

 11.1 Process Explanation        59 

 11.2 Highly Soluble Salts and Evaporator BPR     60 

12. Minimal Liquid Discharge (MLD)        62 

 12.1 ZLD vs MLD         62 

 12.2 Why MLD?         62 

 12.3 Reduced costs & environmental impact     64 

 12.4 Evaluating MLD needs        64 

CHAPTER 4: ZLD Brine Recovery Options       66 

 



1 | Zero Liquid Discharge (ZLD) Fundamentals and Design 

 

Copyright © 1998-2018 Lenntech B.V. All rights reserved, Telephone: +31 152 610 900, Email: 
info@lenntech.com 
 
 

 

 

 

 

 

 

 

 

 

 

 

1. What is Brine?  

Brine in the wider term is a liquid solution with increased salinity and temperature that is the 

product of many industrialized and mining processes.  

Sources of brine include, 

1) Desalination  

2) Mining Processes 

3) Solution Mining of Salt Domes for Hydrocarbon Storage 

2. Desalination Brine 

Desalination Brine is a by-product liquid stream coming from the desalination process 

containing in higher concentrations most of the feed dissolved solids and some of the 

pretreatment additives (residual amounts of coagulants, flocculants, and antiscalants), 

microbial contaminants, and particulates that are rejected by the RO membranes. 

Supply demand during the last decade has steeped both for potable and industrial good quality 

water. With the decrease of freshwater sources, the increase of population and new 

advancements made in desalination technology, the water providers have turned to the 

treatment of brackish water (BW) and seawater (SW) to see these demands met.  

CHAPTER 1: Brine 
Fundamentals  

https://www.lenntech.com/processes/brine-treatment-ZLD.htm


2 | Zero Liquid Discharge (ZLD) Fundamentals and Design 

 

Copyright © 1998-2018 Lenntech B.V. All rights reserved, Telephone: +31 152 610 900, Email: 
info@lenntech.com 
 
 

By 2007 the total produced water worldwide rose up to 47.6 m3/d and by 2015 to double with 

97.5 m3/d with 45% being in the Middle East. 70% of the desalination plants after 2000 were 

membrane processes which brings in total Reverse Osmosis (RO) to 63% of the operations. 23% 

are Multi Stage Flash (MSF), 8% Multi Effect Distillation (MED) and the rest are Electrodialysis 

(ED)/ Electrodialysis Reversal (EDR) and hybrids. Seawater RO (SWRO) can concentrate the salt 

concentration 1.3 to 1.7 times higher and MSF 1.1 to 1.5 times. These processes generate the 

product water and a liquid residual with high concentration of Sodium Chloride (NaCl) and 

other dissolved salts and is called Brine.  

Fig.1, Desalination industry by technology, users, and cost components (Costs assume a $0.05/kWh electricity cost and an oil price of 

$60/bbl), Desalination and sustainability - An appraisal and current perspective, Veera Gnaneswar Gude, Water Research 89 (2016)  

Brine is a very loose term in the water industry but here we will use it for salinities of 65,000-

85,000 ppm (mg/L) Total Dissolved Solids (TDS) which can’t be treated by the conventional 

desalination processes like RO (RO osmotic pressure limit 70,000 ppm). Its disposal though can 

be problematic as 1) increases the salinity of the receiving water bodies, 2) impacts the local 

marine life, 3) it contains pretreatment and membrane cleaning chemicals, 4) it contains metals 

from the corrosion of the systems (Cu, Fe, Ni, Mo, Cr), 5) it creates aesthetic issues 

(colorization), 6) it impacts the nearby aquifers from leaks in the brine pipes, 7) it creates 

permanent damage due to the discharge infrastructure works. 

https://www.lenntech.com/processes/brine-treatment-ZLD.htm


3 | Zero Liquid Discharge (ZLD) Fundamentals and Design 

 

Copyright © 1998-2018 Lenntech B.V. All rights reserved, Telephone: +31 152 610 900, Email: 
info@lenntech.com 
 
 

Brine is either directly disposed of minimized before disposal but due to increasingly tighter 

government legislations, conventional brine management methods like surface/ deep water 

discharge, deep well injection or discharge to wastewater treatment plants may not be a 

feasible choice in the near future.  

2.1 Quantity 

Brine quantity depends from the desalination plant’s production capacity and its recovery rate 

which is expressed as the percentage (%) of the volume of freshwater produced to the total 

volume of saline source water. BWRO has recoveries usually of 70 to 90% and SWRO typically 

40 to 55%. Higher recovery results in smaller concentrate volume (higher salinity) and vice 

versa. The volume of brine produced by the desalination plant, can be calculated as follows, 

Vb = Vp x (1-R)/R         (1) 

where, 

Vp = permeate volume 

Vb = brine volume 

R = permeate recovery rate (%) 

2.2 Quality 

Brine quality depends on,  

1. the feed’s salinity 

2. the desalination membranes’ salt rejection 

3. the total recovery 

BWRO concentration factor is typically 4 to 10 while SWRO usually is 1.5 to 2.0 times. Brine TDS 

(TDSb) depends from the feed and permeate TDS concentrations (TDSf and TDSp) and the plant 

recovery (Y), 

TDSb = TDSf x 1/(1-R) x (RxTDSp)/(100x(1-Y))      (2) 

The concentration can be calculated as, 

CF(%) = 1/(1-R)         (3) 

If the membrane salt passage (SP) is known, CF can be calculated as, 

CF(%) = [1 – (R x SP)]/(1-R)        (4) 

https://www.lenntech.com/processes/brine-treatment-ZLD.htm


4 | Zero Liquid Discharge (ZLD) Fundamentals and Design 

 

Copyright © 1998-2018 Lenntech B.V. All rights reserved, Telephone: +31 152 610 900, Email: 
info@lenntech.com 
 
 

where  

SP (%) = 1 - % salt rejection = permeate TDS (TDSp)/feed TDS (TDSf)  (5) 

The salt CF is mainly limited by the brine’s increasing osmotic pressure. For SWRO, this limit is 

ca. 65,000 to 80,000 mg/L. Optimum recovery for a single-pass SWRO system is 40 to 45% and 

the CF moves in a range of 1.5 to 1.8. For comparison BWRO plants typically have recoveries of 

70 to 90% and concentration factors of 4 to 10.  

Depending on the feed quality we can use the following rules to predict the brine quality  

1. the brine pH is higher than the feed because it has higher alkalinity. 

2. RO membranes reject heavy metals in a similar ratio as calcium and magnesium 

3. most organics are rejected in < 95% (except for those with low molecular weight (MW)) 

4. groundwater (GW) BWRO brine, is likely be to be anaerobic and contain hydrogen 

sulphide (H2S) 

If pretreatment is included in the desalination process, the RO feed water will have reduced 

levels of certain constituents such as dissolved metals, microorganisms, and particles but also 

slightly increased concentration of inorganic ions such as sulphate, chloride, and iron if 

coagulants are used. Brine may also contain residual organics from source water conditioning 

with polymers and antiscalants. 

The generated brine has low turbidity (usually < 2 NTU), low total suspended solids (TSS) and 

biochemical oxygen demand (BOD) (typically < 5 mg/L) because most of the particulates 

contained in feed due to their removal from the pretreatment. But if the plant’s pretreatment 

side streams are mixed and discharged with the brine, the mix may have increased turbidity, 

TSS, and occasionally BOD. Acids and scale inhibitors added to the feed water are rejected by 

the SWRO membrane and also affect the mineral content and quality of the brine. Scale 

inhibitor levels in the concentrate are usually < 20 mg/L. 

2.3 Physical and chemical properties of brine 

The conversion rate of RO processes (Fig.2) ranges between 20 to 50 %.  

 

 

 

 

https://www.lenntech.com/processes/brine-treatment-ZLD.htm


5 | Zero Liquid Discharge (ZLD) Fundamentals and Design 

 

Copyright © 1998-2018 Lenntech B.V. All rights reserved, Telephone: +31 152 610 900, Email: 